’AC‘T
AFA

APR
GAF

CTR
BAG~

LEG
LIN
OP¢

o/

—

£k g

Rhema Business Services, Inc.
1344 Vickers Drive
Tallahassee, FL 32303-3041

(850) 562-9886
(850) 562-9887 FAX

January 8, 1999 e

:):) i

o 5

rm b =

i '

G o

Division of Records and Reporting = =
Florida Public Service Commission Gz W
2540 Shumard Oak Boulevard o £

Tallahassee, Florida 32399-0850

Re: Docket No. 981337-WS, Application of S. V. UTILITIES, LTD. for Grandfather
Water and Wastewater Certificates in Polk County, Florida

Gentlemen:

Enclosed are the original and five (5) copies of the S. V. Utilities, Ltd. response to
dohn D. Williams' letter of November 13, 1998, the original revised maps, and the

original and two (2) copies of the modified tarlff sheets. Each item in that letter is
[...]
This Space For Use 8y Approving Dittrict

Appraval Date Permit No.

DER Form PERM 13-2 (Dec. 77) Page 1 of 4



3

October 21,1980
To: THE DEPARTMENT OF ENVIRONMENTAL REGULATION Date

Thé Swiss Village Mobile Home Park

{Insert title of body making application, i.e, municipaiity, corparation or individual)

(Strut and Numbor) {City)

suthorized by law to-act for the said Owner

{Insert clty, town or corporation)

and to expend its funds for water supply and treatment works, herewith submit for consideration the plans and specifications
and other necessary data (including DER Form PERM 13-2A) prepared by

Madaus & Associates, Engineers

(Enginser or firm)

of P. O Box 2354, Winter Haven, Florida 33880

(Address)

who is hereby authorized to represent the applicant in the engineering features including supervision of construction and appro-
priate certification as to compliance with the approved plans and specificctions of the project for the installation of

new system

(Clearly describe new system, new plant, modificstion, extension)

to serve ___ Mmobile home park located at E2ast 1/2 of SE 1/4 of 36-27-26 &
(Subdivison, plant, school, other) (Location} SW 1/4 Of 6_ 27_2 6
in/near the city of Winter Haven in the county of Polk o, State

of Florida, as required by the regulatnoas of the Department and herewith make application to the Department for the approval
of this project.

These plans, specifications and related documents will be approved and accepted by Owner

when they have received the approval of the Department. (Bosrd, Council, Directors, Etc.)
Upon construction, these facilities will be owned by Swiss Vﬂlage’ Ltd. and will be
operated and maintained by Swiss Village, Ltd. whose address is
(Clty forces, name of utility, co., or ownar) )
P.O. Box 5252 Lakeland Florida 33803
(Street and_ Number) (City or Town)

This application is made under and in full accord with the provisions of Chapter 403, the Fiorida Safe Drinking Water Act, Sections
403.850-.864, Florida Statutes. THE APPLICANTS AGREE THAT NO CHANGES IN OR DEVIATION FROM THE PLANS
AND SPECIFICATIONS APPROVED BY THE DEPARTMENT WILL BE MADE EXCEPT WITH THE CONSENT AND APPROV-
AL OF THE DEPARTMENT. FURTHER, THE APPLICANTS AGREE TO THE SPECIFIC REQUIREMENTS RELATIVE TQ
OPERATION AND OPERATIONAL FUNDS THAT ARE MADE A PART OF THIS APPLICATION. (See Proviso No. 2, Page 4).

Is this application associated with or part of a Development of %%glonal Impact (DRI} pursuant to Chapter 380, Fiorida Statutes,
and Chapter 22F-2, Florida Administrative Code? ____ Yes

REMARKS: N

Preparation of engineering documents certified by: M

= Signature C an of President
\ d E. D{( L/ g\k 1 Partner
J&_%JJ/;(/} MMGH———- Edwar Typed nxl;;g/and Title ot abo??era ariner

Signature: Engineer, registered under Florida Statutes

Signature: City Clerk, Board Secretary, Etc.

ichard W, Madaus, P. E. # 9445

Typed Name and Fls. Registration No.

Typed Name and Titie of Above

Signature: Agent for Utility supplying water if different

AFEIX Typed Name and Titie: Agent for Utility supplying water
ENGINEER’S
SEAL Co-Signature: Agent for Operation and Ma.ntenance if aifferen:

DER Form PERM 13.2 (Dec. 77)Page 2 0f 4 Typed Name and Titie: Agent far Operation and Maintenance



INFORMATION REGARDING PROPOSED PUBLIC WATER WORKS

Submit comprehensive engineering report with all plans and specifications, and complete such portions of this form as relate to
the treatment plant. {Use suppiemental sheets if necessary.)

Name of Water System Supplying Water N/A
Previous approval Permit Number(s) 5380-211
Est. Cost this Project: Supply $ M Treatment $ Distribution $ 35’ 000. 60
EXISTING SUPPLY AND TREATMENT FACILITIES: Totals 07, 000. 00
Supply MGD, Treatment MGD
Storage: Ground gal. Elev, gal: Pressure Tank gal.
Service Pumping _ gpm
Capacity of emergency pumping units: Weil gpm, service gpm
Utility is Capable of Supplying Equivalent Residential Connections.
Max. Daily output MG, I:m- Equivalent Residential Connections
PROPOSED IMPROVEMENT OR DISTRIBUTION EXTENSION Plant increase 0.56 MGD
Supply: 8" well Pressure Tank : 8000 gal. -
Plant: Aerator N/A : Gnd, Storage N/A Elve. Storage : N/A

Chiorinator Model V-100 W. & ‘Tg Service pumping : gom

Aux. Power for Well pump : o
Present Population {(municipality, institution, etc.) .- 0 :
Additional Population (served by this project} 106 mobile hOrnegquivalent t0 75 residential services.
Estimated population to be connected: 5 years 265 10 years 20 years
Present per capita consumption 100 gpd Per capita estimated future i 100 gpd
Give any industrial users or abnormal demaﬁds _ N/A ' -
Interconnection with other system N/A cross connections N/A
Min. size pipe 2" Residual pressure at peak load Is fire control provided? Yes

Describe dead-end conditions and necessity for flushing

List lengths of new pipe lines 6" and larger 8" - 4/15 L. F.

Remarks

DER Form PERM 13-2 (Dec. 77} Page 3 of 4



PROVISOS

The plans for the proposed improvements cited in the foregoing application are hereby approved under authonty of Chapter
403, the Fiorida Safe Drinking Water Act, Sections 403.850-.864, Florida Statutes with the following provisions:

1. Construction of this project must be.commenced within one year from the date of this application; otherwise plans and
specifications must be resubmitted for approval by this Department. The engineer of record in this application is responsible
for supervision of the construction of this project and upon completion shall inspect for complete conformity to the plans and
specifications as approved. A report of such inspection in writing and signed by the engineer shail be rendered to the interested
County Heaith Department and to the Department of Environmental Regulatian.

2. This approval is given with the understanding that upon the installation of such works, its operations shall be placed under
the care of a competent person, whose qualifications are approved by the Department and the operation shall be carried out accord-
ing to best accepted practice and in accordance with the requirements of the rules and reguiations of the Department. This includes
not only the provision of contmumg essential funds for operation and maintenance of chemical supplies for plant operation: But
also the funds for maintenance equipment and supplying the needs of a suitable water plant labaratory which is required for proper
operation of this water treatment facility.

3. Water supply facilities including mains shall be installed, cleaned, disinfected, and bacteriologically cleared for service, in accor-
dance with the latest applicable AWWA Standards and Department rules and regulations.

4. Where water and sewer mains cross with less than 18" vertical clearance, the sewer will be 20’ of either cast iron pipe or con-
crete encased vitrified clay pipe, centered on the point of crossing. When a water main parallels a sewer main, a separation of
at least 10’ should be maintained where practical.

5. Chemical snalysis of primary organic aad inorganic coataminsnts must be coaducted
and forwarded to this ageacy to determime complisnce with maximum contam{nsat ievels of
Chapter 17-22 of the Florida Administrstive Code.

6. This approval is for 108 mobile homs connectiouns.

WATER ONLY

APPR% Y
POLK couz\g\@u LTH DEPARTMENT

Date \Q ~3)r%Q eriat No,S3¥O~-3\WRey

DIRECTOR, SANITATION AivD SANITARY ENGINEERING

NOTE: THIS APPROVAL IS NOT INTENDED TO COVER STRUCTURAL DESIGN,

The official copies of plans and specifications accompanying this application have been sealed and stamped with the permit
number as indicated hereon. Only such plans and specifications are included in this approval and any erasures, additions or altera-
tions affecting the efficiency of operation or public health protective value of the proposed improvements wili make such approvai
null and void.

District Manager

By:

Agent

DER Form PERM 13.2 (Dec. 77) Page 4 ot 4



STATE OF FLORIDA
DEPARTMENT OF ENVIRONMENTAL REGULATION

INFORMATION REGARDING PROPOSED WATER WORKS

Submit comprehensive engineer’s report with all plans and in addition fill out such portions of the following as relate to the proposed
works: (Use supplementary sheets, if necessary, and if data is shown on plans insert *‘see plans™),

e ———— PUR . - . —_—

S os o. . .
Loce1scy __ Swiss Village Mobile Home Park ., Octoher 21,1380
Ow}xor's mail Aduress . 'P. 0. Box 5252, Lakeland, Florida 33803

Information furnished by Madaus & Associates,

(Nase and Address)

Engmeerﬁngineer designing works.

67, 000. 00 Water Treatment §_32,000.00

Estimated total cost of project §
Distribution $ 35, 000. 00

A -~ GENERAL MGD ‘Increase 0.56
1. Present Population (municipality, institution, ete.) . 0
‘2. Design Population (additional served by this project) 265

Equivalent to —T5  residential ‘services.

3. Estimated population to be connected: 5 years .2_6..5_10 years 945 20 years_gis_.

4. Present per caplita consumption 100 Per capite estimated future 100

5. Give any industrial users or abnormal demands __None

6. Give characteristics present water (analysis attached if available) (hard, soft,

colored, turbid, etc.) s ee attached

7. Characteristics proposed water (analysis attached) see attached

8. Give source proposed water deep well

(Deep well, shallow well, spring, surface)

none

9. Give sources pollution

10. Sewage Disposal _ S€Wage treatment plant on site owned by Swiss Village Mobile Home

(Name and address of Severasge Teelivy) Park
11. List treatment (softening, filtration, chlarination) chlorination
12. Purified water storage: Capacity present elevated 0 Ground 0
Capacity proposed elevated 0 Ground _ 8000 gal.

Static head relation pumping plant
DER FORM PERM 13-2A (1/76) Sheet 1 of 6




1.

8 - WELL SUPPLY

Existing Wells
Numbers 1 .
Sizes 8" 118.5' 8] casing
Depths 530"
Pump (Type) Turbine
Capacity 100 GPM @ 178 TDH
400 GPM @ 145 TDH
2, Proposed Wells
Numbers
Sizes
Depths
Pump (Type) A
Capacity

Type construction

to be drilled

Casing steel

Give all geological data, including log of test wells or wells in vicinity (attach sheet)

3. Describe possible sources of contamination:

None

C - SURFACE SUPPLIES

1. Name of stream, lake, or pond N/A

2. Show by map watershed, towns or communities above intake, industrial plants, and in

immediate vicinity, farm house, picnic grounds, abattoirs and other sources pollution,

with distance from intake. Locate intake on map.

3. Size of watershed in square miles_;_:____

4, Basis of min. dry-weather flow estimate

Est. min. dry-weather flow at intake

Existing Raw Water Pumps

Proposed Raw Water Pumps

Type

Capacity

Suction Hd.

Discharge Hd.

DER FORM PERM 13-2A (1/76) Sheet 2 0f 6




D - TREATMENT PLANT

1. Regulation of water to plant:

a. Strainer and intake devices

b. Mumber and size intake lines

¢. Difference elevation water level at intake and water level 1in coegulation basin

!
or reservoir

d. Emergencv intake Bypass of raw water

e. Discharge lines to basin or reservoir

2. Aeration: Type—______ ___ Max. des. rate Detention

Orifices Pans Loss of Head

3. Mixing Chamber: Type.

a. Dimensions Capacity NDetention

Velocity (at maximum designed rate)

Allowable head: Total Per baffle
Mechanical agitator: Size blade Motor
Peripheral Speed Bypass Drainage

4. Coagulating basins: Type

a. Capacity Detention time maximum capacity plant

Velocity

Capacity each compartmernt,

b, Distribution flow: 1Inlet devices

Qutlet devices Overflow
L4
Elevations: maximum minimum averaye
c. Drainage d. Hypass

B. Suspended solids contact units:

Process o Capacity Upflow rate Detentton Period Overflow rate

Softening

Clarification

Remarks:

DER FORM PERM 13-2A (1/76) Sheet 3 of 6



Chemical dosing devices: Type

a. Number machines

Copperas

Recarbonation

Other

b. Solution tanks

Feeding: Alum ___________ Lime

Activated carbon

c. Points of application

d. Size and kind of piping

ION EXCHANGE UNITS

No. Type Exchanger
Units | (organic cation,etc.)

Material Regenerant

Capy. each unit
(grains per cu. ft.)

Size each
Unit (cu.ft,

Remarks:

Filter Units:

a. Type, material, number units

Areas, dimenslons, capacity each unit and for total plant

b. Wash troughs, number and shape

Dimensions and distance above sand (top trough and top sand)

¢. Filtering material:

Giravel:

Max. travel suspended particles

Material

Depth Layer

Size in Inches

Inches From

To

Sand:

Depth of bed

Uniformity coefficient

Ins. Mean effective size

Mm.Mm.

DER FORM PERM 13-2A (1/76) Sheet 4 of 6




d. Filter bottom: Type

Ratio total area of perforations to sand area

Laterals; their size & spacing on manifold

Perforations; size & spacing: on laterals on manifold

Ratio total area perforations to total x-sec. area of laterals

Manifold size & x-section area

e. Washing facilities - Type and rate designed for

Depth water on sand: maximum_____________ minimum average

Wash tank capacity Number washings

Location, dimensions, overtlow, drains

Elevation above top wash trough Head at manifold

b

f. Pipe gallery: Pipe connections

Main Branch

Influent

Effluent

Wash

Sewer

Rewash

Type valve control Drainage

g. Appurtenances:

Loss of head gauges

Rate controllers

Rate of flow gauges

Sample pumps

Operating table

DER FORM PERM 13-2A (1/76) Sheet 5of 6



“u

h, Clear well: Location

Capacity Dimensions

ILocation suction and arrangement

I. Chlorination: Type _gas Capacity 90 1bs. per day

Location well . Point application well discharge

j. Measuring devices: Raw water: Type

Capacity Filtered water: Type

Capacity

k. Laboratory - Room and bench space

Scope of tests providea for

1. Bypass to plant

kmerseney tntake

m. Is plant destgned 'or 24-hour operation or what portion

n. List types & capacities of emergency well & service pumping units

auxiliary mo or on well

E - SERVICE PUMPING & DISTRIBUTION

Existing Service Pumps Proposed Service Pumps

Type

Capacity

Suction Hd.

Discharge Hd.

Remarks:

' DISTRIBUTION SYSTEM

Interconnection with other systenm No cross connections No
1t 3
Min. size pipe 2 Residual pressure at peak loau 20 psSi
Is fire control provided in design? Yes
Describe dead-end conuitions and necessity for flushing 2" blow-offs
. 1y
List lengths of new pipe lines 6" and larger. 4115 L. F. of 6

DER FORM PERM 13-2A (1/76) Sheet 6 of &



SURR T ) .
e - GEOSCIENCE, INC.
ID 84120 106 NORTH OWEN CIRCLE
CHEMICAL ANALYSIS OF WATER AUBURNDALE, FLORIDA 33833
, PHONE (813 967-2181
FOR: Bob Taylor Well Drilling DATE: July 8, 1980
P. O. Box 518 '
Auburndale, FL. 33823 LAB. NO.: 80-6-244

IOENTIFICATION: Well water from new source at SWISS VILLAGE, Winter Have

SAMPLED BY: Geoscience, Inc. FRR DATE SAMPLED: gJune 27 1¢

| CERTIFICATE OF ANALYSIS '

TEMPERA TURE, uhen sampled, .25 COLOR, Cosalt Units 5

 pHy units | .- . 7.3 . QOOR, Threshold Na. 1
" SPECIFIC CONDUCTANCE @ zs°c S 280 " TASTE, Threshold No. 2
’ (Micrcmhns/:m) o “ = TURBICITY, NTU, 1

ST ; : Expreased as. mgﬁl gggm)

TBTAL DISEDLUED SDLIDS @ 103 c o187 CALCIUM, as Ca . 33.
(CALCIUM WARDNESS, as CaCO, . o 84 MAGMESIUM, as Mg , 6.
TOTAL HARDNESS as CaCO, L2 SaDIUM & POTASSIUM, as Ne 2.

~ QENDN-QARBDNATE HARDNESS, as t:acn3 8z IRON, Total, es Fe LT 0
TBTAL ALKALINITY, as CJat..D;,1 o 50 = MANGANESE, as Mn LT O
sxcnaaomnrs as. Ca803 50 CHLORIDE, as C1 19
CAREBNATE as Caca3 © 0 omil FLUCRIDE, as F 0
S Auvoﬁﬁxzos ®s Cal0; - nil O NITRATE, as MO, 8
: f.‘BICARBUNA¥£, as ch3 > {;:wﬂ  .e;,QQ}_ PHOSPHATE, as PO, 0
' CARBON DIGXIDE, as cuz .' s s SILICA, as 510, 16
'Hvaeossw SULFID€ @sH,§ . LT 0,03 SULFATE, as SO, 30

lf,7§6;3ff - :i* . :}"_.- e TOTAL COLIFORMS, no/100 ml

. .CaCOy SATURATION INDEX C o - 0.89
Respactfully submitted, (LT = less than)

F. R. ROEGNER
Laboratory Director



7
)

Department of
Environmental Protection

Southwest District

Lawton Chiles 3804 Coconut Palm Drive Virginia B. Wetherell
Governor Tampa, Florida 33619 Secretary
STATE OF FLORIDA

DOMESTIC WASTEWATER FACILITY PERMIT